

T E S T C E R T I F I C A T E

CT-16-09-28-03

- Product:** Universal Stain
- Company:** Hemel Emprenye San. ve Tic.A.Ş.
Istanbul Deri Organize Sanayi Bölgesi,
Vakum Cad. No:25 B-1 Özel Parsel, Aydinli-Orhanli Mevkii, Tuzla
34957, Istanbul
Turkey
- Order:** Determination of the migration behaviour of heavy metals
according to DIN EN 71-3 (2014:12) – safety of toys
- Test method:** Extraction with acidic water
chemical analysis: ICP-OES (inductively coupled plasma optical emission
spectrometry)
- Test report:** 2516381 dated September 28th, 2016
- Test result:** The tested product “**Universal Stain**” meets the requirements of leachable
heavy metals Arsenic (As), Cadmium (Cd), Chrome (Cr), Copper (Cu),
Mercury (Hg), Lead (Pb) according to DIN EN 71-3 (2014:12). The measured
concentrations are clearly below the limits.

Dresden, September 28th, 2016

J. K. B. B. B.

Head of laboratory



A. Weboole

Engineer in charge